
IBS-C
TSH, CBC, ferritin, 
celiac, calcium 

Review Test Results Review Treatment Response

Refer to appropriate
specialist

Positive for 
celiac, anemic, 
or elevated fecal 
calprotectin?

Refer
to GI

Yes

Optimize dosing
Add agent to augment therapy
(e.g. add �ber for diarrhea or TCA for pain,
PEG for constipation)
If no response then change agent

R

VISIT 1

VISIT 2

Routine Follow-up

*University Health Network, Hamilton Health Sciences, St. Joseph’s Healthcare London.

**Indicated dosages: 
Eluxadoline 75-100mg BID 
with food. Rifaximin 550mg 
TID for 14 days.

†Indicated dosages: Plecanatide 3mg QD with 
or without meal, crushable. Linaclotide 290mcg 
QD 30 min before breakfast, not crushable.
Tenapanor 50mg BID with meal, not crushable.

Assess Treatment Response

VISIT 3

If test abnormal 4 - 8 weeks

Refractory

Refer to GI

Refer to GI

Satisfactory

Not Satisfactory

Satisfactory

Indicated 
therapies**

Eluxadoline
Rifaximin

Other
therapies
Tricyclic
antidepressants
Loperamide
Bile acid
sequestrants
Enteric coated 
peppermint oil
Antispasmodics
Probiotics

Indicated 
therapies†

Plecanatide
Linaclotide
Tenapanor

Other
therapies
Treat 
predominant 
symptom 
following
IBS-C or 
IBS-D 
paradigms

Investigations

IBS-D / IBS-M
TSH, CBC, ferritin, celiac, calcium, 
magnesium (consider C. dif�cile, 
fecal calprotectin, CRP, ova and 
parasite test)

Treatments: Lifestyle Treatment for All Subtypes

Diet
• Adequate �uids
• Soluble �ber
• Identify food triggers
• Frequent, small meals
• Low FODMAP

Psychological
• Patient education
• Counselling
• Cognitive behavioural therapy
• Hypnotherapy

Wellness
• Good sleep hygiene
• Physical activity
• Relaxation therapy 
   (e.g. yoga)
• Mindfulness

IBS-D IBS-M IBS-C

Other
therapies
Residual
constipation:
Osmotic/
stimulant
laxative,
Prucalopride

Residual pain:
Peppermint oil
SSRI

Initiate Investigations

No

Initiate Treatments

Assess for offending 
medications
• Opioids
• Anticholinergics
• Iron supplements
• Diuretics
• Aluminum antacids
• Certain antipsychotics

Alarm features / Red Flags
First presentation >50 years
Nocturnal symptoms (bowel movements, pain)
Unintended weight loss
Unexplained iron de�ciency anemia
Unexplained rectal bleeding or masses
Family history of celiac disease, colon cancer or IBD

+ DETAILS

Suspected IBS
Recurrent abdominal pain ≥1 day/week within last 3 months

≥2 of: change in stool form, change in stool frequency, 
pain related to defecation

Figure 1. Ontario Working Group* IBS Treatment Pathway


